
RFM-1918-RWS-ADJ Parts List
Item # Qty Part Description

1 1 RFM-1918-RWS Side 1

2 1 RFM-1918-RWS Side 2
3 2 RFM-1918-RWS RH Support 1
4 1 RFM-1918-RWS Support 2
7 1 RFM-1918-RWS Welded Rack Assembly

10 1 RFM-1918-RWS Bracket 3
11 2 RFM-1918-RWS Bracket 2
12 1 RFM-1918-RWS LH Support 1
13 5 1/4-20 X 3/4” Carriage Bolt
14 22 1/4-20 Keps Nut
15 19 1/4-20 X 3/4” Round Combo Head Screw

16 1 RFM-RWS Hinge

Note: 

Items #1, 3, & 10 must be fastened 
to wall with suitable fasteners to 
support intended equipment weight

MOUNTING INSTRUCTIONS:
WALL MOUNT SWING OUT RACK 
RFM-1918-RWS-ADJ

PARTS LIST
DESCRIPTIONQTYITEM

1918-RWS Side 111
1918-RWS Side 212
1918-RWS RH Support  123
1918-RWS Support 214
1918-RWS Welded Rack Assembly17
1918-RWS Bracket 3110
1918-RWS Bracket 2211
1918-RWS  LH Support 1112
1/4-20 x 3/4 Carriage Bolt513
1/4-20 Keps Nut2214
1/4-20 x 3/4 Round Combination Screw1915
RFM-RWS Hinge116

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

A A

B B

C C

D D

PROJECT

DESCRIPTION

SCALEBY DATE DWG. NO. 

ENGINEERED SYSTEMS
R.F.MOTE LTD

214 NEWKIRK RD.
RICHMOND HILL, ONTARIO

L4C 3G7
PHONE (905) 884-5250
FAX   (905) 737-5188

MAT'L

REV

BLANK TAPE

Barrie

SHEET  1   OF  1 

1/29/2014

   

RFM-1918-RWS-ADJ

ASSEMBLY INSTRUCTION

RFM-1918-RWS-ADJ

11

10

11

7

15 14

3

4

7

1514

1514

13 14

13 14

3

12

2

1514

1

13 14

1514

1514

16

1514

15

13 14

15 14

NOTE:
          ITEMS #1, 3, & 10 MUST BE FASTENED
          TO WALL WITH SUITABLE FASTENERS
           TO SUPPORT INTENDED EQUIPMENT WEIGHT

1-905-884-5250
www.rfmote.com
info@rfmote.com


